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Test Report BlIEA &

Number %ﬁ%ﬁ% : TWNC01079013
Applicant Hlﬁ%@ﬁj :  Fu Deng Plastic Co., Ltd. Issue Date %F‘[ SESEH] 0 May 23, 2022

T E I

No. 7, Lane 40, Zhongshan Road,
Rende Dist, Tainan City 71752,
Taiwan (R.0.C.)

TP BB T 25 40 4 7 8%

Sample Description £ #5%
One (1) Group of Submitted Samples Said To Be:
CAGIDIE MBS 1ot SR

Name of Sample : Collapsible Water Container

By €74 AT

Country of Origin : Taiwan

U 2 i

Manufacturer : Il;u Deng Plastic Co., Ltd.
LY TR L il
Date Sample Received : May 03, 2022

BRI 1301

Date Test Started : May 03, 2022

BRI 1

Test Conducted JHE Jf“’ .
Tests were conducted by applicant’s request, for details please refer to attached pages.

(A TR R A T -

Conclusion ﬁﬁﬁ :

Please see page two.
ibLays Fi o

Authorized By K19 :
On behalf of Intertek Testing Services
Taiwan Limited

= [ AR U I

Signed by ﬁ?ﬁf | EE

QJM@ﬁj}”d’

Lo .
Matt Wafg = iz 2 Thomas Chou 4 =
Director f772E! Manager %!
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Test Report BlIEA &

Number % 5FFﬁF : TWNCO01079013
Conclusion 1?
Tested ngple FIEE ﬁﬂ, Standard f&2¥& Result 5# {!
Tested Component of As per European Commission Regulation (EU) No. 10/2011
Submitted Samples and its amendments
TR O (5 I A (EU) No. 10/2011 o BT Rz %
— Overall Migration Test for Single-Use Plastic Food Pass {ifif (#1)(#2)

Contacting Materials/Articles
= ’;l:’hg'ﬂ%x} i U— TR [ﬂflﬁ[ B ﬁ’iﬁﬁ%\/ﬁ: ’:]: R vF(JJFL U I\IEU

— Specific Migration of Heavy Metal Test for Single- Use Pass F”,fr*ﬁ (#1)(#2)
Plastic Food Contacting Materials/Articles
o éﬂl}%g@ fu— TR Ef ] #Ejﬁﬁﬁ@ﬁ?&@ﬁ ’ﬁ] —LYEQLI
R

— Specific Migration of Bisphenol-A (BPA) Test for Single- Pass F”,fr*ﬁ (#1)(#2)
Use Plastic Food Contacting Materials/ArticIes
5 AU R P TR B VA e
AN

Phthalates Content p‘ﬁf@ﬂﬁé% Pass ﬁ’rﬁ (#1)
— As per Annex I of European Commission Regulation (EU)

No. 10/2011 and its amendments

(SR [ 41(EU) No. 10/2011 ffffsi I w8 R %

Remarks: #1 = As requested by the applicant, the test was conducted only on components listed in this report.
ﬁFJﬁ%t Other components were not tested.

ECE RIS o EFE IJF”IFH]]}%“ ‘LJ?EU:@?‘“* y gézsﬁ b T o
#2 = As per applicant’s request, the submltted samples were cut before test.

RECH RN R R

Authorized By K19 :
On behalf of Intertek Testing Services
Taiwan Limited

= [ AR U I

Signed byﬂyﬁ R

how’%)c}"o l’{/

Lo .
Matt Wafg = iz 2 Thomas Chou 4 =
Director ! Manager %!
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Number iﬁflﬁﬂiﬁj : TWNC01079013
Test Conducted JH[Z[" J”’Fﬁ' :

1. Overall Migration Test for Single-Use Plastic Food Contacting Materials/Articles

AR PP R g R

As per Commission Regulation (EU) No. 10/2011 and its Amendments, the migration test was conducted once.
(T EU No. 10/2010 0% 81 RUBTE R+ Pyt e ce i - ot -

I.  Test Condition [z {5 :
OM 2 : 40 °C for 10 days =~

II. Test Result =45 :
Food Simulant &£ #55k: 3%(w/v) acetic acid pﬁ@z

e Result (mg/dm?) Limit (mg/dm?2)
m N 3{31& = —
Tested Sa ple IEHD/ ﬂﬁ}:ﬁ#[ ;T\\E':I EII (’f IFJ /:I ﬁtj ;\ T~J ) I-SELI/@] (’f IF\J /:I ﬁtj ;\ T~J )
Semitransparent plastic sheet 5 10

Remarks:  Detection limit {{i#"L = 1 mg/dm?2 Qﬁd/ﬂ‘ |

ﬁﬁjﬁ%t Solvents & test condition were selected based on applicant’s request.
(EE TR E BRSO AR RN -
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Number iﬁflﬁﬂiﬁj : TWNC01079013
Test Conducted JH[Z[" J”’Fﬁ' :

2. Specific Migration of Heavy Metal Test for Single-Use Plastic Food Contacting Materials/Articles
= A IR R TR B gV H AL S

As per Commission Regulation (EU) No. 10/2011 and its amendments, the migration test was conducted once.
(A~ 4 EU No. 10/2011 W BT RipriE g L"“#"FLFH'I‘?EU%@:ES* WL

I. Test Condition [z {5 :
70°C for 3 days ~

II. Test Result 457 :
Food simulant &85 k: 3%(w/v) acetic acid ﬁﬁ@

Element Rgsult ( an/kq food) Detection Limit Limit
E a g (B /) (mg[kgjood) (mg[fg food)
> Semitransparent plastic sheet (#3) (FRPURHIS, (B2 o /T ) B (/)

Aluminium (Al) é,ﬂ ND 0.1 1
Antimony (Sb) & ND 0.01 0.04
Arsenic (As) fil! ND 0.01 ND
Barium (Ba) &! ND 0.1 1
Cadmium (Cd) & ND 0.002 ND
Chromium (Cr) & ND 0.01 ND
Cobalt (Co) %Fﬁ ND 0.01 0.05
Copper (Cu) &f ND 0.5 5
Iron (Fe) & ND 5 48
Lead (Pb) ﬂ’fﬁ ND 0.01 ND
Lithium (Li) & ND 0.1 0.6
Manganese (Mn) & ND 0.1 0.6
Mercury (Hg) ﬁk ND 0.01 ND
Nickel (Ni) £l ND 0.01 0.02
zZinc (Zn) &k ND 0.5 5
Europium (Eu) #j ND 0.01 0.05
Gadolinium (Gd) & ND 0.01 0.05
Lanthanum (La) &4 ND 0.01 0.05
Terbium (Tb) &= ND 0.01 0.05
Sum of Eu, Gd, La and Tb
S~ 57 SRR ND -- 0.05
Remarks: ND = Not detected + "
ﬁﬁjﬁzf #3 = The result was expressed in mg/kg applying a surface to volume ratio of 6 dm2 per kg,

which was quoted for samples that are sheet, film or other material or articles which
cannot be filled or for which it is impracticable to estimate the relationship between the
surface area of such material or article and the quantity of food in contact therewith.
BN~ TR A ORTRI S BR » F1 FR B  APOA O - R
I} 6 dm?/kg #e > > 1| mg/kg F

Solvents & test condition were selected based on applicant’s request.

(A T RIRE BRI PR RN -
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Number iﬁflﬁﬂiﬁj : TWNC01079013
Test Conducted JH[Z[" J”’Fﬁ' :

3. Specific Migration of Bisphenol-A (BPA) Test for Single-Use Plastic Food Contacting Materials/Articles
AR SRR P RS & R T A

As per European Commission regulation (EU) No. 10/2011 and its amendments, the migration test was conducted
once.

(TS BU No. 10/2011 W ET Ripr: 27 » FYREHRREE &~ IR -

I.  Test Condition JHZ8 % (F
70°C for 3 days ~

II. Test Result Jf[Ze5H
Food Simulant <2483 k: 3%(w/v) acetic acid [

N esult (mg/kg food) Limit (ma/kg food)
SO > = > e -
Tested samale oo S (2 /[T f) L (2 /(F7h)
Semitransparent plastic sheet (#3) ND 0.05
Remarks: ND = Not detected + [
ffﬁjﬁzf Detection limit {frifi#[~L = 0.05 mg/kg %/ {*
#3 = The result was expressed in mg/kg applying a surface to volume ratio of 6 dm2 per kg,

which was quoted for samples that are sheet, film or other material or articles which
cannot be filled or for which it is impracticable to estimate the relationship between the
surface area of such material or article and the quantity of food in contact therewith.
B, - W i ﬁg“k HH#IP&%‘J 27 35 eSS 4 8 PR g e
fjﬁf 6 dm /kg Eg ﬂ FL K#

Solvents & test condition wgre selected based on appllcant’s request.

(B TR E BRI AR RN -

4. Phthalates Content ik E;WJF’*,EI

By solvent extraction and Gas Chromatographic-Mass Spectrometric (GC-MS) analysis.

A 20 PSR AT I o A -

Compound Result 5# (%) T
REL Semitransparent plastic sheet Limit [211(%)
Diethyl Hexyl Phthalate (DEHP) ND 0.1
%Egb['; IPPIETchg I(zt ?%LBP)E)? |
ibuty alate

BRI ND 0.05
Benzyl Butyl Phthalate (BBP) ND 0.1
SR PIpER L I '
Di-(Iso-Nonyl) Phthalate (DINP) ND 0.1
AR PR BT )
Di-(Iso-Decyl) Phthalate (DIDP) ND 0.1

BRI R

Remarks: % Percentage based on weight of tested sample Ei&i 157 Ffy]
i ND Not detected F A& ]I
Detection limit {{if[#[~L = 0.005 %
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Numberﬁéf,%ﬁ% : TWNC01079013

Sample photo )fi%ff,[hﬂﬁkﬁ :

End of Report 7 jh

Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our standard Terms and Conditions which can be obtained at our website: http://www.intertek-twn.com/terms/ .
Intertek’s responsibility and liability are limited to the terms and condiitions of the agreement.

This report is made solely on the basis of your instructions and / or information and materials supplied by you and provide no warranty on the tested sample(s) be truly repr ive of the sample source.
The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as you see fit on the basis of the report results. Intertek is under no obligation to refer to
or report upon any facts or circumstances which are outside the specific instructions received and accepts no responsibility to any parties whatsoever, following the issue of the report, for any matters arising
outside the agreed scope of the works. This report does not discharge or release you from your legal obligations and duties to any other person. You are the only one authorized to permit copying or
distribution of this report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report solely at their own risk.

Reporting Statements of Conformity: Please note that the test results contain statement of conformity with the decision rules which are based on the specifications of customers, regulations and
standards, and does not consider measurement uncertainty.
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